
5906711901

sliding table tile cutter 
WTS2000 scheppach 
(DIY)

Main products Spare part list

191923 - 0278 - WTS2000 - - 5906711901

Spare Description additional Item Abb. Construction Status
A *5906711001 accessories frame 3

A *02093404 Hexagon nut M6 5

A *02008438 cylinder head screw M6x16 7

A *5906711002 handle 9

A *5906711003 plug with seal ring 11,12

A *5906711004 guard 16

A *5906711005 brush 17

A *5906711006 handle cover assy. 19,20

A *5906610014 Hose clamp Ø 6-12mm 6 - 12mm 21



5906711901

sliding table tile cutter 
WTS2000 scheppach 
(DIY)

Main products Spare part list

191923 - 0278 - WTS2000 - - 5906711901

Spare Description additional Item Abb. Construction Status
A *5906711007 hose 22

A *5906711008 hose joint 23

A *5906711009 movable work table 25

A *05005410 screw ULS M6x10 27

A *02008415 cheese head screw M4x12 84 VZ 31

A *02091239 screw M6x30 34

A *5906711010 protective cover assy. 40,41

A *5906711011 stainless cover with screws cpl. 42,43

A *02093404 Hexagon nut M6 44

A *5906711012 Longitudinal fence complete assy. 44-48,53,55-59

A *05005901 CHEESE HEAD SCREW M6x20 8.8 ähnl 912 VZ M6x20 49

A *5906711013 angle gauge cpl. assy. 49-52,54-
56,60,61,64,65,44

A *5906711014 plastic work table 63

A *3908203022 bearing part 49 608-RS Ø22xØ8x7 66

A *5911203052 bearing part C-4 6001-2RS Ø28xØ12x8 69

A *5906711015 angle gauge cpl. assy. 73

A *5906711016 outer flange 74

A *02043906 FLAT HEXAGON NUT M10 439 VZ M10 75

A *3906705701 diamond cutting disc 76

A *5906711017 locking pin assy. 78-83

A *5901304118 capacitor 0,22 µF / 250V KX2 85

A *5906711018 foot with mat cpl. 90-92,84

A *88000077 On / Off switch 10 (8)A / 250V KJD20 93

A *5906711019 overload protector 94

A *3901802012 power cord H055VV-F 2x1,00mm² L=2200mm 97



5906711901

sliding table tile cutter 
WTS2000 scheppach 
(DIY)

Main products Spare part list

191923 - 0278 - WTS2000 - - 5906711901

Spare Description additional Item Abb. Construction Status
A *06406000 Rillenkugellager 6000-2RS Ø26xØ10x8 98

A *5906711020 rotor 99

A *5906711021 stator 102

A *3901802034 carbon brush set (2 pcs.) 17x11.4x6.4 (Satz = 2 Stück) 104

!!! Do you know: From now on you can view spare parts lists in our spare parts shop and order spare parts 
and accessories directly. More information can be found here: https://www.scheppach.com/Shop.aspx


